

3.12. CPT-11 + cetuximab 療法：結腸・直腸癌

3.12.1. Weekly

薬剤名 (投与方法・投与量)	投与スケジュール																
	1	2	3	4	...	8	...	15	...	22	...	29	...	36	...	43	~(日)
cetuximab (60 min d.i.v) 初回 400 (2 hr) 2回目以降 250 mg/m ²	↓					↓		↓		↓		↓		↓			
CPT-11 (90 min d.i.v) 100 mg/m ² /day	↓					↓		↓		↓							
azasetron (d.i.v) 10 mg/body/day	↑					↑		↑		↑		↑		↑		↑	
dexamethasone (d.i.v) 8 mg/day	↑					↑		↑		↑		↑		↑		↑	
diphenhydramine (p.o.) 50 mg/day	↑					↑		↑		↑		↑		↑		↑	

< 投与期間 >

1 コース 6 週間